
 

 
 
 
 
 
 

 
 

 
 
 
 
 
 

 
 

 
 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

ISTANBUL TECHNICAL UNIVERSITY ���� INSTITUTE OF SCIENCE AND TECHNOLOGY 

M.Sc. Thesis by 
Sevgi ULUGÖL 

 

JUNE 2006 

DISTRIBUTION, DYNAMICS AND ACTIVITY OF ARCHAEAL 
METHANOGENIC POPULATION IN A FULL-SCALE ANAEROBIC 

CONTACT REACTOR TREATING PULP AND PAPER MILL EFFLUENTS  

Department:  Environmental Engineering 

Programme: Environmental Biotechnology 
 



 

 
 
 
 
 

 

 
 

 

 

 

 

 

 

 

 
 
 
 
 
 

ISTANBUL TECHNICAL UNIVERSITY ���� INSTITUTE OF SCIENCE AND TECHNOLOGY 
 

M.Sc. Thesis by 

Sevgi ULUGÖL 

(501021604) 

 

JUNE 2006 
 

DISTRIBUTION, DYNAMICS AND ACTIVITY OF ARCHAEAL 
[...]
cells is proportional to the growth rate: therefore, the amount of fluorescent rRNA-



 

 40 

targeted probe that binds to cells should reflect growth rates and metabolic activities 

(Rozzi et al., 2004). 

The main advantage of FISH against classical chemical stains is that it provides 

phylogenetic information on single microbial cells and requires no previous knowledge 

of the organism detected (Rozzi et al., 2004). 

Bacteria and archaea contain 5S, 16S and 23S rRNAs with lengths of approximately 

120, 1500 and 3000 nucleotides, respectively. In the vast majority of applications FISH 

probes target 16S rRNA. The public databases now include 16S rRNA sequences for 

most cultured microbial species, as well as numerous sequences directly retrieved from 

the environment (Amann et al., 2001). 

A typical FISH protocol includes four steps: the fixation and permeabilisation of the 

sample; hybridization with the respective probes for detecting the respective target 

sequences as seen in Figure 3.10; washing steps to remove unbound probes; and the 

detection of labeled cells by microscopy or flow cytometry. 

 

 

 

 

Figure 3.10: Hybridization of probe with target sequences 

Prior to hybridization bacteria have to be fixed and permeabilized for penetration of the 

fluorescent probes into the cell and to protect the RNA from degradation by endogenous 

RNAses. Hybridization must be carried out under stringent conditions for proper 

annealing of the probe to the target sequence. For this crucial step of the FISH 

procedure, preheated hybridization buffer is applied to the sample containing 

fluorescently labelled probes complementary to the target RNA. Stringency can be 

adjusted by varying either the formamide concentration or the hybridization temperature. 

Formamide decreases the melting temperature by weakening the hydrogen bounds, thus 



 

 41 

enabling lower temperatures to be used with high stringency. The hybridization takes 

place in a dark humid chamber, usually at temperatures between 370C and 500C. 

Hybridization time varies between 30 min and several hours. Afterwards slides are 

briefly rinsed with distilled water to remove unbound probe. Post-hybridization 

stringency washes are performed as required. To reduce the amount of toxic waste, 

varying the salt concentration instead of by using formamide can regulate stringency of 

the washing buffer. Finally, slides are rinsed with water again, dried and mounted 

(Moter A. and Göbel U. B., 2000).  



 

 42 

CHAPTER 4 MATERIALS AND METHODS 

4.1 Description of the Pulp and Paper Production Process  

Modern Karton San. ve Tic. A.Ş. has started to produce packing paper based on 

waste paper with the capacity of 24 000 tons/year in 1981. There are Paper Machine1 

(PM1), Paper Machine2 (PM2) and Paper Machine3 (PM3) paper production lines at 

Modern Karton. The third production line was started up in the year of 2000. The 

total capacity of PM1 and PM2 production lines is 100 000 ton/year, and PM3 

production line is 200 000 ton/year. It is planned to build Paper Machine 4 (PM4) 

production line in addition to the existing paper production lines.  

The detailed explanation of the production processes of PM4 paper production line is 

given below. The capacity of the line is 400 000 ton/year and after the below 

mentioned stages, short, medium and long fiber pulp and paper is made. 

The raw material (waste paper) is fed into the pulpers by means of a conveyor. 

Pulping density (% fiber rate) is between 4.0-4.5 %. Pulper cleaning equipments 

removes the bigger pollutants such as plastics, which cannot pass through the sieves. 

The passed pulp is sent to the rough sand filters and the existing large items such as 

gravels, large sands and glass are taken out from the pulp. The large dirt and sands, 

which were removed former, are sent to the compactor (filterpress). The pulp coming 

from the pulper is sent to an intermediate tower. It is pumped to rough elimination 

equipments at 3% densities. The rough elimination equipments exist from 3 stages. 

The dirty outlet of the final stage is sent to the compactor. The density of the pulp 

passed through the rough elimination is decreased between 1.3-1.5 % and the small 

solid particles (like sand, glass) in the pulp are removed from the pulp. After thin 

sand cleaning, the pulp is divided into two parts after passing through a 0.2 mm slot 

sized 2 stage-pressured sieves. The density of the pulp, which can pass through the 

slots, is decreased to 0.7 % and is diluted. An important piece of the light materials 

such as wax and paraffin inside the pulp are removed from these reverse cleaners and 

sent to the disc filters to increase the density. The pulp taken from here is divided 



 

 43 

into two parts after passing again through a pressured sieve. The passed part is called 

fiber; the part, which cannot pass, is called middle fiber. Fiber and middle fiber are 

sent into different towers and stored here for usage of paper machines.  In the 

fractionation stage the pulp that cannot pass through 0.20 mm is called long fiber. As 

there is still dirt inside it, a thin cleaning is made with the density of 1.6 % by 3 

stages pressured sieves. After this stage, in order to remove the light materials such 

as wax and paraffin inside the long fiber, it is sent to reverse cleaners. After 

removing most of the dirt here, it is sent to a long fiber disc filter in order to increase 

the density to 10 %. Here firstly the pulp’s density is increased to 30 % from 10 % 

with pulp press. After that, the temperature is increased to 90-95 0C by giving steam 

in it. And it is passed through disperser. The dirt is broken into small pieces. The 

density is increased to 10 % again and sent to the storage tower for usage of the 

machine. 

In all process of the production the recycling materials such as waste paper and pulp 

is used to protect the ecosystem and provides 5000 trees 8 meters-long uncut each 

day. The products are:  

• Straw cardboard 

• Straw fluting 

• Fluting 

• Testliner and Testliner 3 

• White top testliner 

• Modkraftliner 

Straw cardboard is used in materials like core, conic etc. in different sectors. It is a 

kind of strong and environmentally safe cardboard. Straw fluting is obtained by the 

paste of mixed pulp and recycled paper. Using the foremost technological system 

based on 100 % recycled papers produces fluting and whereas not including the 

cellulose, it has the high technical and strength values. Testliner is a two-layer paper 

consists of fluting and modkraftpaper. Testliner 3 is a typical brown testliner. White 

top testliner is produced with the latest technology of the world based on select and 

100 % recycled papers. Modkraftliner is a surface paper alternative for the kraft used 

packaging. 100 %-recycled papers make it. 



 

 44 

4.2 Description of the Wastewater Treatment Plant 

The system is treating wastewater for Paper Machine 1, Paper Machine 2, Modern 

Enerji Elektrik Üretimi Otoprodüktör A.Ş. and Modern Karton production lines. This 

system is built on 6500-m2 areas.  

Wastewater is treated with anaerobic and aerobic biological treatment. The 

wastewater called ‘Black Liquor’ from straw units and ‘White Liquor’ from paper 

machines is transmitted from different streams into the system.  

White liquor; passing from coarse screen and hyper fine sieve is collected in the first 

sedimentation basin and transmitted into the white liquor equalization basin with 

volume of 120 m3. From this basin water is fed with a stable flow (60-105 m3/h) into 

the anaerobic tank. On the other side the black liquor is collected in an equalization 

tank and is fed into the anaerobic tank with stable flow (10-20 m3/h). The 

temperature of the white and black liquor is increased to 37 0C, which is the most 

suitable temperature for bacteria’s activity. The characteristics of white liquor and 

black liquor are given in Table 4.1.  

Table 4.1: Characteristics of white liquor and black liquor 

 White Liquor Black Liquor 
Flow rate, m3 day-1 2 000 500 
COD, mg dm-3 7 300-7 900 11 700-13 300 
PH 5-7 8-9 

The anaerobic contact reactor, with 10 000 m3 volume and 16 m height, is the biggest 

anaerobic reactor in Turkey and forms biogas which equals to 5-6 ton fuel oil from 

the pollution load. The active volume of the anaerobic contact reactor is 9687 m3 and 

active height is 15.5 m. The temperature and pH in the reactor are maintained within 

the ranges of 35-37 0C and 6.4-7.5 respectively. Wastewater from upper flow of the 

anaerobic tank is fed into the 350 m3 lamella sedimentation tank. After the entrance 

that is designed in order to remove gas, the suspended solids are removed from the 

water at the lamella part. The sedimented waste is transmitted back into the 

anaerobic system and centrifugal separator removes the excess sludge. 

The water that overflows from the lamella is fed into the aerobic tank with volume of 

1000 m3. In the aerobic tank dissolved oxygen is given with a diffuser until dissolved 

oxygen level of 2 mg/l is reached. The effluent water is fed into the final 



 

 45 

sedimentation basin and the settled sludge is recycled back into the aeration basin. 

Centrifugal separator removes excess sludge. 

The flow diagram of wastewater treatment process of Modern Karton-Corlu pulp and 

paper production is given in Figure 4.1. 

 

 

 

 

 

 

 

 

 

Figure 4.1: Flow diagram of wastewater treatment process of Modern Karton  

An important amount of water consumption is seen during paper pulp preparation 

and paper production. The water consumption per tons of the product is about 10-100 

m3
 at the similar plants. In contrast of the new built Paper Machine 4 (PM4) and the 

other production machines, PM4 has more equipment but needs less electrical power 

and water per good. It is foreseen that the water consumption is going to be 4.2 

m3/ton. 1.2 m3
 of this amount will be vaporized during drying the paper. 

Furthermore, heat recovery systems will be built in order to recover the evaporated 

amount. The rest 3 m3/ton water will be discharged from the water treatment plant. 

The amount of the discharge is the minimum amount for protecting the quality of the 

good and supplying the running of the machine. In order to achieve this value, some 

equipment that gives various water qualities will take place to use the machine out of 

the treatment plant. These equipments are disc filters, microfiltration equipments and 

ultrafiltration systems in order to be used in more sensitive areas. The water amount 

that will be cleaned by ultrafiltration and reused is 62 m3/h. This amount will 

decrease the clean water consumption minimum 1 m3/ton. With this system the fall 

of the water turbidity will be more than 98 %, the inlet TSS value will decrease more 

Discharge 

White 
Liquor 

 

First 
Sedimentation 

Tank 

Anaerobic 
Reactor  

Lamella 
Clarifier 

Steam Production Black Liquor 

Aerobic 
Reactor 

Aerobic 
Clarifier  

Aerated 
Lagoon 

Biogas 



 

 46 

than 99 % from 100-500 mg/l and will be less than 5 mg/l. Furthermore there will be 

a microorganism removal more than 98 % in the water. 

4.3 Wastewater Characteristics of the Anaerobic Contact Reactor 

The anaerobic reactor is fed with two different streams. The wastewater called 

‘Black Liquor’ with 7300-7900 mg/l COD and 2000 m3/day volume from straw units 

and ‘White Liquor’ with 11700-13300 mg/l COD and 500 m3/day volume from 

paper machines is transmitted from different streams into the system. Wastewater 

characteristics of the wastewaters are given in Table 4.2. 

Table 4.2: Wastewater characteristics of the anaerobic contact reactor 

 Anaerobic Contact Reactor 

Influent COD, mg/l 8 200-9 000 

Influent SO4
-2, mg/l 850-950 

SS, mg/l 16 600-18 000 

VSS, mg/l 10 000-11 500 

PH 5.6-6.6 

4.4 Sampling 

Triplicate samples were collected from three different heights (4m, 8m and 12 m) of 

the anaerobic contact reactor on July and August 2005. First samples were for SMA 

test and second and third samples were for FISH analysis. For SMA test, samples 

were transferred to the laboratory in cool-boxes maintained at 4°C or less. For FISH 

analysis, samples were transferred into sterile containers with the addition of 98% 

ethanol (1:1, v/v) on-site and transferred to the laboratory in cool-boxes maintained 

at 4°C or less. Upon arrival, samples were stored at -20°C and fixed within a week. 

4.5 Analytical Methods 

During the operation of the full-scale anaerobic contact reactor temperature, pH, 

COD and biogas production parameters were monitored. Suspended solids and 



 

 47 

volatile suspended solids (SS/VSS) were measured. All analyses were carried out 

according to Standard Methods (APHA, 1997).  

4.6 Description of Specific Methanogenic Activity (SMA) Test Equipment 

The SMA test gives information about activity of acetoclastic methanogens and also 

provides information on potential loading capacity and optimum operating conditions 

of anaerobic reactor. The SMA is an indicator for evaluating the methanogenic 

activity of the biomass under a condition in which the supply of substrate is not a 

limiting factor (Han Sun-Kee et al., 2005).  

The schematic diagram of SMA test unit is shown in Figure 4.2. The SMA test unit 

consisted of eight 1 L digestion flasks, which are placed into a water bath to control 

the temperature stability. Mixing is provided by magnetic stirrers, which run at a 

speed of 60 rpm. Gas measurement system is shown in Figure 4.3 and contains a 

manometer and tubing for interconnection between the anaerobic reactor and the 

other units. This system has a solenoid valve, which has 3 ports. The valve is 

controlled with a pressure measurement device. There is a gas bulb for temporary 

storage of the gases and a line for interconnection anaerobic reactor and the units of 

the system. The solenoid valve was set so that the two normally open ports (1 and 2) 

communicate with the pressure measurement device and the gas bulb. When the third 

port was closed, the pressure in the reactor and in the bulb increased progressively. 

As the pressure inside the system reached a set value, the control system sent an 

electrical signal to a control interface that activated the three-way solenoid valve, 

simultaneously closing the second port (to maintain the pressure inside the reactor) 

and opened the third port to the atmosphere. This made the connection of bulb to the 

atmosphere, releasing the excess gas accumulated during the build-up in pressure. 

The valve was deactivated after an interval of time (3s for the complete release of the 

gases) and a new cycle was initiated. 

A microcomputer Amstrad Model 1620 connected to the gas metering system by 

using an 8 channel analog input board model DAS 800 (supplied by Metrabyte 

Corporation) which was used to simultaneously monitor the gas production of the 

eight independent digesters. 

 



 

 48 

 

Figure 4.2: Experimental set-up for SMA test unit 

 

Figure 4.3: Schematic description of gas flow metering system 

 

Figure 4.4: The device used for calibration 



 

 49 

The device used for calibration of the eight digesters with their respective gas flow 

meters is shown in Figure 4.4 and was described by Monteggia (1991), the eight 

digesters and the respective gas flow meters were individually calibrated by injecting 

a known volume of gas. 

4.6.1 Experimental procedure of specific methanogenic activity test 

In this study, a fully computerized specific methanogenic activity (SMA) test unit 

originally developed by Monteggia (1991) and modified by Ince (1995a) was used to 

determine acetoclastic methanogenic activity. The laboratory routine for SMA test is 

given as follows:  

1- The volatile suspended solid content (VSS) of the sludge sample to be analyzed 